v

Fax: 52(8) 336-3560
Sta. Catarina, N. L., México

FRISA FORJADOS, S.A.DEC. V.
Valentin G. Rivera No. 127 Col. Los Trevifio
C.P. 66350 Tels. 52(8) 153-0321, 153-0302

Material Test Report No. 169938

Customer: BIG INCH MARINE SYSTEMS,INC.

‘ ‘ CERTIFIED COMPANY
ISO 9002 Spec: BI-A105-MS R.1
FR'SA Pag. 1/ 1
Qty Date P.O. Number Part No. Job Order
2 21/12/2000 15005283-000 OP FOR00418 120160
Description  ROLLED RING _
30.750" X 18.375" X 8.250"
MELTING PRACTICE: E.F.A. O.D.
QTC SIZE (4" X 4" X 10%)
HEAT: 87758 (2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P % S% S1% Ni % Cr% Mo %
Heat No.
7 g
87758 Check 0.1990'/ 1.1200/ 0.0090'/ 0.0010 v/ 0.2300/ 0.0400 / 0.0600 0.0410
Cu% V% Nb % Al % Cr+Mo  NI+CrtMo+ CE%
4 / Cu /
Check 0.1370 0.0020 0.0010 0.0201 0.1010 0.2780 0.4181
MECHANICAL PROPERTIES
Heat Treat Yield Tenslle Elong. AR. Hardness Hardness CVN Lat. Exp. Shear Test,
Lot No. Strength Strength % (%) BHN BHN (k) {IN) % Temp.
(PSH) (PSI) (2% QTe PCS L)
77 0.058 27
140 gav’ 0068 48
/ PRI v
49623 46000 73720 35 . 88 152 149 110 0.077 45 -20
HEAT TREATMENT
Quantity Heat Treat Heat Temperatiure Time at Cooaling Quanch. M.
Lat No. Treatment (°F) Temp (Hrs) Medium Temp. (°F)
2 PCS 49623 NORM / 1652 6.00 AR
Qc P}ROVED '
DATE: /e
G J
IRSPECTED BY:
] cogmenNTe: v

WEREREBY CERTIFY THAT ALLTEST RESULTS AND PROCESS
INFORMATION CONTAINED HEREIN ARE CORRELT AND TRUE AS
CONTAINGD N THE RECORDS OF THE COMPANY.

RO WELDING REPARS 13 ALLOWED AND USED IN FRISA

ALLMATERIALS ARE MER CURY FREE
NUMA FRIGS 11

QUALITY ASSURANCE

MPOG-014369



FRISA FORJADQS, S.A.DEC. V. Material Test Report No. 169938

' ‘ Valentin G. Rivero No, 127 Col. Los Trevifio
C.P. 66350 Tals. 52(8) 153-0321, 153-0302
A kiio Customer: BIG INCH MARINE SYSTEMS,INC.

L J CERTIFIED COMPANY
ISO 9002 Spac: BI-A105-MS R.1
FRIM _ Pag. 1/ 1
Qty Date P.O. Number Part No. Job Order
2 21/12/2000 15005283-000 OP FOR00415 120160

Description ROLLED RING
30.750" X 18.375" X 8.250"
MELTING PRACTICE: E. F. A. 0. 0.

QTC SIZE (4" X 4" X 10%)
HEAT: 87758 (2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P % S% Sl % Ni % Cr% Mo %
Heat No. ;
7 v
87758 Chack 0.1990‘/ 1.1200‘/ 0.0090 / 0.0010 / 0.2300/ 0.0400 0.0600 0.0410 |
CrtMo  Nl+CrtMo+ CE%

Cu% V% Nb % Al %
v / Cu P
0.0010 0.0201 0.1010 - 0.2780 0.4181

Chack 0.1370 0.0020
MECHANICAL PROPERTIES
Heat Treat Yield Tensile Elong. AR. Hardness Hardness CVN Lat. Exp. Shear Test.
Lot No. Strangth Strength % {%) BHN BHN (ft1b} {IN) % Temp.
(Psl) (PS]) {2 QTC PCS s)
77 0.058 27
140 99v’ 0068 48
H v 7 I o
49623 46000 73720 35 60 152 149 110 0.077 45 -20
HEAT TREATMENT
Quantlty Heat Treat Heat Temperature Time at Cooling Queanch, M,
Lot Ne. Treatment {°F) Temp (Hrs) Meadium Temp. {°F)
2 PCS 49623 NORM v 1652 6.00 AR
Qac ;eaoveo
OATE: (/00
77
INSPECTED 8Y:
COYPMENTS: ;
Y .
m
S—
WE REREBY CERTIFY TRAT ALLYEST Eg&%m‘:%éis :0 ﬁ#ﬁn&g‘:xe%wsﬂ%gxo USEOQ IN FRISA ﬁ
O ok meranes cr e Coower, - eyt QUALITY ASSURANCE

'MPOG-014370



FRISA FORJADOS, S. A.DEC. V.

Valentin G. Rivera No. 127 Col. Los Trevifia
C.P. 66350 Tels, 52(8) 1530321, 153-0302

Material Test Report No. 169940

0 e Moo Customer: BIG INCH MARINE SYSTEMS,INC.
i ‘ CERTIFIED COMPANY
ISO 9002 Spec: BI-A105-MS R.1
FRISA Pag. 11 1
Qty Date P.0. Number Part No. Job Order
2 21/12/2000 15005283-000 OP FOR00414 120161
Description  ROLLED RING
30.750" X 18.375" X 6.500"
MELTING PRACTICE: E.F.A.O.D.
QTC SIZE (4" X 4" X 107)
HEAT: 87758 (2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P% S$% Si% Ni % Cr% Mo %
Heat No.
87758 Check 0.1990 1.1200 0.0030 0.0010 0.2300 0.0400 0.0600 0.0410
Cu% V% Nb % Al % Cr¢Mo  Ni+Cr+Mo+ CE%
Cu
Check 0.1370 0.0020 0.0010 0.0201 0.1610 0.2780 0.4181
MECHANICAL PROPERTIES
Heat Treat Yield Tensile Etong. AR, Hardness Hardness CVN Lat. Exp. Shear Test.
Lot No. Strength Strength % (%} BHN BHN {fib) (IN) % Temp.
(PSI1) (PSI) (2 QTc PCS 4G
77 0.058 27
149 99 0.068 48
49623 46000 73720 35 69 152 152 110 0.077 45 -20
. HEAT TREATMENT
Quantity Heat Treat Heat Temparature Time at Cooling Quench. M.
Lot No. Treatment {°F) Temp (Hrs) Medlum Toemp. (°F)
2 PCS 49623 NORM 1652 6.00 AR

WE MEREBY CERTIFY THAT ALL TEST RESULTE AND PROCESS
INFORMATION CONTAINED HEREN ARE CORRECT AND TRUE AS
CONTAWED N THE RECOROS OF THE COMPANY.

NOWELDING REPARSIS 23.“0“&0 AND USED IN FRISA
ALL MATERIALS ARE MER Y FREE
i eaeay QUALITY ASSURANCE

MPOG-014371



FRISA FORJADOS, S.A.DEC. V. Materlal Test Report No. 169940

’ ‘ Valentin G. Rivero No. 127 Col. Los Trevifio
C.P. 68350 Tels. 52{8) 153-0321, 153-0302
0 Fax: 52(8) 336-3560 Customar: BIG INCH MARINE SYSTEMS,INC.

Sta. Catarina, N. L., México

CERTIFIED COMPANY
ISO 9002 Spec: BI-A105-MS R.1
FRISA Pag. 11 1
Qty Date P.O. Number Part No. Job Order
2 21/12/2000 15005283-000 OP FORO00414 120161
Description  ROLLED RING
30.750" X 18.375" X 6.500"
MELTING PRACTICE: E.F. A.0.D.
QTC SIZE (4" X 4" X 10%)
HEAT: 87758 (2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P% §% Si% Ni % Cr% Mo %
Heat No.
87758 Check 0.1990 1,1200 0.0080 0.0010 0.2300 0.0400 0.0600 0.0410
Cu% V% Nb % Al % Cr+Mo Ni+CrtMo+ CE%
Cu
Check 0.1370 0.0020 0.0010 0.0201 0.1010 0.2780 0.4181
MECHANICAL PROPERTIES
Heat Treat Yield Tensile Elong. AR. Hardness Hardness CVN - Lat Exp, Shear Test.
Lot No. Strangth Strength % A%) BHN BHN (fAb) {IN) % Temp.
(Psl) {PSi) {27) QTe PCS (°F)
77 0.058 27
149 99 0.068 48
49623 . 46000 73720 35 69 162 152 110 0.077 45 -20
HEAT TREATMENT
Quantity Heat Treat Heat Temperature Time at Cooling Quench. M.
Lot No. Treatment °F Temp {Hrs) Modlum Tomp. {F)
2 PCS 49623 NORM 1652 6.00 AR

WE HEREBY CERTIFY THAT ALL TEST KESULTE ANO PROCESS NOWELDING REPAR $ 1S ALLOWED AND USED IN FRISA
w%mrmoo’mm&n HEREN ARE CORRECT AND TRUE AS ALLMATERIALS ARE MERCURY FREE QUALITY ASS
CONTAINED N THE RECORDS OF THE COMPANY. WOMA PALOG § URANCE

MPOG-014372



FRISA FORJADOS, S.A.DEC. V.
Valentin G. Rivero No. 127 Col. Los Trevifio

C.P. 66350 Tels. 52(8) 153-0321, 1530302

Fax. 52(8) 336-3550

Sta. Catarina, N. L., México

CERTIFIED COMPANY

Material Test Report No, 170262

Customer: BIG INCH MARINE SYSTEMS,INC.

£\
@,
FRISA

ISO 9002 Spac: BI1-4140-MS R.0
] Pag. 1/ 1
Date P.0. Number Part No. Job Order
2 9/01/2001 15005283-00C OP FORO00760 120162
Description ROLLED RING
21.750" X 18,375" X 8.750"
MELTING PRACTICE: E.F. V. D.
QTC SIZE (4" X 4° X 10)
HEAT: F8222 (2/2} PCS
CHEMICAL ANALYSIS
C% Mn % P % S% Si% NI % Cr% Mo %
Heat No. Ladle 0.4150'/ 0.7980 0.0120‘/ 0.0200/ 0.2340‘/ 0.1280 0.9630."/ 0.1740 /
F8222
Cu% V% Al %
Ladie 0.114C 0.0040 0.0230
MECHANICAL PROPERTIES
Heat Treat Yiald Tenslle Elong. AR. Hardness Hardness CVN Lat. Exp. Shear Tast.
Let No. Strength Strength % (%) BHN BHN {R/1b) {IN} % Temp.
{Psi) (PSY) 2} QTC PCS °A
38 / 0.017 40
Y . 269 / 35 0017 34 /
49861 90440 115440 23 62 262 / 285 34 0.015 42 -20
HEAT TREATMENT
Quantity Heat Treat Heat Temperature Time at Cooling Quench. M.
' Lot No. Treatment - (R Temp (Hrs} Medium Temp. {°F)
2 PCS 49817 NORM / 1652 3.00 AIR
2 PCS 49860 AUSTENIT 1562 3.00 POLYMER
2 PCS 49861° TEMPERED 1168 5.00 AIR

WEHEREY CERTIFY THAT ALLTEST RESULTS AND PROCESS

INFORMATION CONTAINED HERDN
CONTAINED N THE RECORDS OF THE COMPANY.

ARE CORRECT AN D TRUE AS

NOWELDINGREPAR S1S ALLOWED AND USED IN FRISA
ALLMATERIALS ARE MERCURY FREE
NUMAFRIQSTT

MPOG-014373



FRISA FORJADQCS, S.A.DEC. V.
Valentin G. Rivero No. 127 Col. Los Travifio

C.P. 66350 Tels. 52(8) 153-0321, 153-0302

Fax: 52(8) 336-3560

Sta, Catarina, N. L., México

Materlal Test Report No. 170262

Customer: BIGINCH MARINE SYSTEMS,INC.

ra
@,
FsA

CERTIFIED COMPANY
ISO 9002 Spec: Bl-4140-MS R.O
_ Pag. 1/ 1 ‘
Date P.O. Number Part No. Job Qrder ‘
2 9/01/2001 15005283-000 OP FORO0760 120162
Description ROLLED RING
21.750" X 18.375" X 8.750"
MELTING PRACTICE: E. F, V. D.
QTC SIZE (4" X 4" X 107) ;
HEAT: F8222 (2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P % S% Si% NI % Cr% Mo %
Haat No. Ladle 0.41 50/ 0.7980 ‘/ 0.0120 ‘/ 0.0200 4 0.2340 v 0.1280 0.9630/ 0.1740 /
Fgz22
Cu% V% Al %
Ladle 0.1140 0.0040 0.0230
MECHANICAL PROPERTIES
Heat Treat Yield Tenslle Elong. A.R. Hardness Hardness CVN Lat. Exp. Shear Test.
Lot No. Strength Strangth % (%) BHN BHN {ft/ib) (IN) Yo Temp.
(PSI} (PSt) {27 QTC PCS . )
36 / 0.017 40
Y Y / 269 / 35 0017 34 /
49861 90440 115440 23‘/ 62 262 / 285 34 0.015 4é -20
HEAT TREATMENT
Quan'tity Heat Treat Heat Temperature Time at Coaiing Quench. M.
Lot No. Trostment - ("F) Temp (Hrs) Medium Temp. (°F)
2 PCS 49817 NORM / 1652 3.00 AIR
2 PCS 49860 AUSTENIT 1562 3.00 POLYMER
2 PCS 49861 TEMPERED 1166 5.00 AIR
T AT T Loe ey M P o
B CTANED T RECCRDS OF TAE COMPARY. : NUMAPRL18 QUALITY ASSURANCE

MPOG-014374



FRISA FORJADOS, S.A.DEC. V.
Valentin G. Rivero No. 127 Col. Los Trevifto
C.P. 66350 Tels, 52(8) 153-0321, 15§3-0302

Fax: 52(8) 336-3560
Sta. Catarina, N. L., México

Material Test Report No, 169941

Customer: BIG INCHM

ARINE SYSTEMS,INC.

. ‘ CERTIFIED COMPANY
ISO 9002 Spec: BI-A105-MS R.1
FRISA Pag. 11 1
Qty Date P.0. Number Part No. Job Order
2 21/12/2000 15005283-000 QP FOR0(0396 120164
Description ROLLED RING
29.000" X 18.375" X 7.375"
MELTING PRACTICE: E,. F.A. 0. D.
QTC SIZE (4" X 4" X 10%)
HEAT: 87758 (2/2) PCS
. CHEMICAL ANALYSIS
C% Mn % P% S% Sl % Ni % Cr% Mo %
Heat No.
87758 Check 0.1990 1.1200 0.0080 0.0010 0.2300 0,0400 0.0600 0.0410
Cu% V% Nb % Al% Cr¢Mo  Ni+CrtMo+ CE %
Cu
Chaeck 0.1370 0.0020 0.0010 0.0201 0.1010 0.2780 04181
MECHANICAL PROPERTIES
Heat Treat Yield Tonstle Elong. AR. Hardness Hardness CYN Lat. Exp. Shear Test.
Lot No. Strength Strangth % (%) BHN BHN {R/Ib) (IN} % Temp.
(PSl) {PSH) (2") QTC PCS Cs)
77 0058 27
149 99 0.068 48
49623 46000 73720 35 69 152 152 110 0.077 45 -20
HEAT TREATMENT
Quantity Heat Troat Heat Temperature Time at Cooling Quanch. M.
Lot No. Treatment {°F) Tomp (Hrs) Medium Temp. {F)
2 PCS 49623 NORM 1652 6.00 AR '
Q%EROVED
OATE: { > (74 /q_\.
ISSPECTED BY: \f_,}
COMMENTS:

WEHEREBY CERT IFY TRATALLTESTRES
(NFORMAT HON CONTAINED HEREN ARE CORRECT AND TRUE AS

ULTS AND PROCESS

CONTAINED N THE RECORDS OF THE COMPANY.

O WELDNG REPAR § 15 ALLOWED AND USED I8 FRISA
ALLMATERIALS ARE MERCURY FREE
NUMA FRIGS1

QUALITY ASSURANCE

MPOG-014375



FRISA FORJADOS, S.A.DEC. V. Material Test Report No, 169941

r 1 Valentln G. Rivero No. 127 Cal. Los Trevifio
C.P. 66350 Tels. 52(8) 1530321, 153-0302
0 Bax: G 3 trico Customer: BIG INCH MARINE SYSTEMS,INC.
L J CERTIFIED COMPANY
Spec: BI-A105-MS R.1
Qty

Pag. 1/ 1
Date P.0. Numbar Part No. Job Order
2 21112/2000 15005283-000 OF FOR00386 120164
Description ROLLED RING
29.000" X 18.375" X 7.375"
MELTING PRACTICE: E. F. A. Q. D.
QTC SIZE (4" X 4" X 107)
HEAT: 87758 (2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P % S$% Si % NI % Cr% Mo %
Heat No.
87758 Check 0.1990 1.1200 0.0090 0.0010 0.2300 0.0400 0.0600 0.0410
Cu% V% Nb % Al % Cr¢Mo NI+CrtMo+ CE%
. Cu
Check 0.1370 0.0020 0.0010 0.0201 0.1010 0.2780 0.4181
MECHANICAL PROPERTIES
Heat Treat Yieid Tenslle Elong. AR, Hardness Hardness CVN Lat. Exp. Shear Tast.
- Lot No. Strength Strength % (%) BRN BHN {f/ib) (IN) % Temp.
(PSl) {Psl) () Qrc PCS )
777 0058 27
149 99 0.068 48
49623 46000 73720 35 69 152 152 10 0.077 45 -20
HEAT TREATMENT
Quantity Heat Treat Heat Temperature Time at Cooling Quench. M.
Lat No. Treatment (°F) Temp (Hra} Medium Temp. (°F}
2 PCS 49623 NORM 1652 6.00 AIR
0%790%0
oe: L7 /0L @_
L4 ] Al
INSPECTED BY: .
COMMENTS:
s AT ereEEss QIS s R S raSE :

CONTAINED N THE RECORDS OF THE COMPANY.

- MPOG-014376
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r FRISA FORJADOS, S. A.DEC. V. Material Test Report No. 170759
| ‘ Valantin G. Rivero No. 127 Col. Los Trevifio
C.P. 86350 Tels. 52(8) 153-0321, $53-0302
L o Customer: BIG INCH MARINE SYSTEMS,INC.
I ‘ CERTIFIED COMPANY .
ISO 9002 Spec: BI-A105-MS R.1
FRISA Pag. 1/ 1
Qty Date £.0. Number Part No. Jaob Order
2 23/01/2001% 15005554-000 OP 0 120864
Description ROLLED RING “Jub V2o
30.750" X 29.000" X 4.250"
MELTING PRACTICE: E.F.A. O.D.
QTC SIZE (4" X 4" X 107}
HEAT: 87170 (2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P % 5% Sl % NI % Cr% Mo %
Heat No. Ladle 0.2000 1.1600 0.0090 0.0013 0.2500 0.0400 0.6700 0.0290
87170
Cu% V% Nb % Al % Cr+Me  NI+Cr+Mo+ CE%
Cu
Ladle 0.1150 0.0000 0.0000 0.0210 0.0990 0.2540 0.4235
MECHANICAL PROPERTIES
Heat Treat Yiold Tenslle Eleng. A.R. Hardness Hardness CVN Lat. Exp. Shear Tast.
Lot No. Strength Strength Y% {%) BHN BHN {fib) (IN) % Temp.
(PS1) (Psil) (2"} arc PCS i)
128 0.078 36
152 110 0.065, 33
50194 45000 74260 35 71 148 156 122 0.075 36 -20
HEAT TREATMENT
Quantity Heat Troat Heat Temperature Time at Cooling Quench, M.
Lot No. Treatment {°F Temp (Hrs) Medlum Temp. (°F)
2 PCS 50184 v NORM 1652 3.00 AIR

— DL

[ cpapPROVED | |

INSPECTED BY:

WEHEREBY GERTIFY THAT ALLTEST RESULTS AND PROCESS
(NFORMAT ION CONTAINED HEREN ARE CORRECT AXD TRUE AS
CONTAINED N THE RECORDS OF THE COMPANY.

ALL MATERIALS ARE MER CURY FREE
NUMA FRIOS11

i m— ) B

KOWELOING REPAR S IS ALOWED AND USED IN FRISA

-~

QUALITY ASSURANCE

MPOG-014381



FRISA FORJADOS, S.A.DEC. V. Material Test Report No. 170759

’ : ‘ Valentin G. Rivero No. 127 Cot. Las Travifio

C.P. 86350 Tals. 52(8) 153-0321, 153-0302

s Customer: BIG INCH MARINE SYSTEMS,INC.
. ‘ CERTIFIED COMPANY

Spec: BI-A105-MS R.1

Pag. 1/ 1
Qty Date P.O. Number Part No, Job Order
2 23/01/2001 15005554-000 OP 0 120864
Description ROLLED RING “ub 02 it
30.750" X 29.000" X 4.250" :
MELTING PRACTICE E. F.A.Q.D.
QTC SIZE (4" X 4" X 10%)
HEAT: 87170 {2/2) PCS
CHEMICAL ANALYSIS
C% Mn % P% S% Si% Ni % Cr% Mo %
Heat No. Ladle 0.2000 1.1600 0.0090 0.0013 0.2500 0.0400 0.0700 0.0290
87170
Cu% V% Nb % Al % Cr+Mo Ni+CreMo+ CE%
Cu
Ladle 0.1150 0.0000 0.0000 0.0210 0.0990 0.2540 0.4235
MECHANICAL PROPERTIES
Heat Treat Yield Tonslle Elong. A.R. Hardness Hardness CVN Lat. Exp. Shear Test.
Lot No. Strangth Strength % (%) BHN BHN (ft1b) (IN) %o Temp.
(PSy) (PSI1) (27) Qre PCS’ R
128 0.078 36
152 110 0.065, 33
50194 45000 74260 35 71 149 156 122 0.075 36 -20
HEAT TREATMENT
Quantity Heat Treat Heat Temperature Time at Cooling Quench. M.
Lot No. Treatment {°F) Temp (Hrs) Madium Temp. (°F)
2 PCS 50194 v NORM 1652 3.00 AIR
pemsca e o QIR S

GCONTAINED N THE RECORDS OF THE COMPANY.

MPOG-014382



FRISA FORJADOS, S.A.DEC. V. Matertal Test Report No. 170565

' ‘ Valentin G. Rivero No, 127 Col. Los Trevifio
: C.P. 66350 Tels. 52(8) 153-0321, 153-0302
o Fax: 52(8) 338-3560 Customer: BIG INCH MARINE SYSTEMS,INC.

Sta. Calarina. N. L., México

CERTIFIED COMPANY
1SO 9002 Spec: BI-4130-75-MS R.2
Qty Date P.0. Number Part No. Job Order
2 16/01/2001 15005283-000 OP - FOR00313 120163
Description ROLLED RING
23.000" X 18.375" X 10.500"
MELTING PRACTICE: E. F. V. D.
QTC SIZE (4" X 4" X 107)
APIGAPLS 3
HEAT: F5742 (2/2} PCS
CHEMICAL ANALYSIS
C%,/ Mn%,/ P%y S%v S1%,/ N% Cr% .,/ Mo% ./
Heat No. Ladle 0.3150 0.5360 0.0140 0.0030 0.2490 0.1900 1.0420 0.2110
F5742
Cu% V% Al % CE %
Ladle 0.1590 0.0350 0.0180 ﬁ"
/ Th J
. MECHANICAL PROPERTIES :
Heat Treat Yleld Tensile Elong. AR, W Hardness CVN Lat. Exp. Shear Test.
Lot No. Strength Strength % (%) , BHN BHN {f15) (IN) % Temp.
Pst) sy / @/ / aw PCS / P4 %) v
135 0.066 77
235 217 123 0.066 - 71
49970 85500 108000 24 73 235 223 120 0.064 71 20
HEAT TREATMENT
Quantlity Heat Treat Heat Temperature Time at Cooling Quench. M.
Lot No. Treatment {°F) Temp (Hrs) Medium Temp. (°F)
PCS 49817 NORM 1652 3.00 AR
2 PCS 49969 AUSTENIT 1652 3.00 WATER
2 PCS 48970 TEMPERED ' 1256 5.00 AR
|
H NOWELDING REPARS 3 ALLOWED AND USED IN FRISA
nemm o snnonEs R ST |

CONTAINED N THE REC OADS OF THE COMPANY.

MPOG-014383



£ o\
@,

FRISA FORJADOS,S.A.DEC. V.
Valentin G. Rivaro No, 127 Col. Los Trevifio

C.P. 66350 Tels. 52(8) 153-0321, 153-0302

Fax: 52(8) 3368-3560

Sta. Catarina, N. L., México

CERTIFIED COMPANY

Matertal Test Report No. 770565

Customer: BIG INCH MARINE SYSTEMS,INC.

1SO 9002 Spec: BI4130-75-MS R.2
FRISA Pag. 1/ 1
Qty Date P.0. Number Part No. Joh Order
2 16/01/2001 15005283-000 OP FORO00313 120163
Description  ROLLED RING
23.000" X 18.375" X 10.500"
MELTING PRACTICE. E. F.V.D.
QTC SIZE (4" X 4" X 10%)
APIBAPLS 3
HEAT: F5742 (2/2) PCS
CHEMICAL ANALYSIS
C%/ Mn%,/ P%v 8%V  SI%/ N% Cra /. Mo% ./
Heat No. - Ladle 0.3150 0.5360 0.0140 0.0030 0.2490 0.1800 1.0420 0.2110
F5742
Cu®% V% Al % CE%
Ltadle  0.1580 00360  0.0180 ﬁn
- MECHANICAL PROBSRTIES
Heat Treat Yiald Tensile Elong. AR. Herdbess Hardiness  CWN Lat. Exp. Shear  Tast.
Lot No. Strangth Strength % (%) BHN {RA5} (IN) % Tomp.
sy (PS1) @) y/ aw pes o/ J/ on v
135 0.066 77
235 217 123 0.066 71
49970 85500 108000 24 73 235 223 120 0.064 71 -20
HEAT TREATMENT
Quantity Heat Treat Heat Temperature Time at Codling Quench. M.
Lot No. Troatment {°F) Temp (Hrs) Medium Temp. (°F)
PCS 49817 NORM 1652 3.00 AIR
2 PCS 49969 AUSTENIT 1652 3.00 WATER
2 PCS 49970 TEMPERED" 1256 5.00 AR

NG WELDING REPAR S 1S ALLOWED AND USED IN FRISA
ALLMATERIALS ARE MERCURY FREE
NUMA FRIGI

WEHEREBY CERTIFY THAT ALLTEST RESULTS AND PROCESS
INFORMAT 10N CONTAINED KEREIN ARE CORRECT AND TRUE AS
CONTAINED N THE RECORDS OF THE COMPANY.

QUALITY ASSURANCE

MPOG-014384



F'orlg'ed Products, Inc.

6505 N. HOUSTON-ROSSLYN ROAD
HOUSTON, TEXAS 77091 PHONE (713) 462-3416

-

o< Orowm

AL

12235 ™ 529

HOUSTON, TEXAS 77041-2806

SHIPFED
01-11-01
J08 &

(EP1)

BIG INCH MARINE SYSTEMS, INC.

CERTIFIED TEST REPC T

llmRm mPYll a

" SI"' E/DJ !

H SAME
. C/O BREAUX MACHINE
13842 HIRSCHFIELD

o - TOMBALL, TEXAS

4 L 4

CUSTOMER'S ORDER NQ.

HEAT COLC

15005328-001-OP ITEM 1

SHIPPED VIA

2 65243 HB8412 ROUGH FORGE TO FINISH: 1
31"0D-X 17 1/4"ID X 35 1/4"LG )
MATERTAL: 1026MOD, EF-VD SUPPLIED IN COMPLIANCE
WITH THE FOLLOWING
BI-A105-MS REV. 1
NORMALIZED
PART NOC.: FOR00427
BHN: 170 (1)
174 (1) ’2 APPROVED
oate: 2, SA XL
INSPECTED BY: { Aao;
- S
WE HEREBY CERTIFY THAT THE PARTS DESCRIBED WERE GIVEN THE FOLLOWING HEAT TREATMENT. CERTIFICATION NO.
TIME AT HEAT COOLANT HARONESS CHECK.
ANNEALED F
NORMALIZED ¥ 1650 | 9,5 HOURS AIR - -FORGINGS & QIC
QUENCHED F
DRAWN °F
DRAWN °F
STRESS RELIEVED °F QIC {4x4x8"1LG)
[ HARDNESS RANGE
HEAT NO. MILL SOURCE c MN P S s: N A e mo] VY AL CULSCB
1] HB8412 ELLNCOOD .16 [1.271.012 [ .011].30] .06 .10 .02 |.003(.041] .12 [.002
5 )
G| & = .41 10
s : PHYSICAL PROPERTEES ™
YLD ErRcNaty STT%E}SSQ:;&?H EoNG | Smney | Haroness | cney | Ty ABSRE. ENERGY FT./{BS. "tgg N ok
1| 54,500 | 76,0007 32.8 Y 66.7‘/HI_N_: 152 4 CVN | -20F" 93/83/60 v~ 67 70
2 2"GAGE LENGT 152 64 60
3 DIA, + .499 47 s
MISCELLANEOUS TESTING. 3
TYPE OF TEST @s
1
ka _/
SUBSCRIBED AND SWORN TO BEFORE ME ) CERTIFY THAT THIS IS A TRUE COPY OF ORIGINAL TEST SHEET )
NOW ON FILE AT THE OFFICE OF FORGED PRODUCTS. INC. AND
THIS DAY OF 19
% AR FOLC

MPOG-014385
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I'-'o'rg'ed Products, Inc.

8505 N. HOUSTON-ROSSLYN ROAD
HOUSTON, TEXAS 77091 PHONE (713) 462-3416

-

o~ Orow

L

P

SOSSTON P L AS

AS

BIG INCH MARINE SYSTEMS, INC.
12235 FM 529
HOUSTON, TEXAS 77041-2806

CERTIFIED TEST REPQ 3T
M(mRm ODPY"
7
= s r o A
H SAME
H C/O BREAUX MACHINE
13842 HIRSCHFIELD
3 TOMBALL, TEXAS
- (. _

DATE SHIPPED
01-11-01
JO' «

65243

PC =

CUSTOMER'S ORDER NO.

HEAT CODE

HB8412

ROUGH FORGE TO FINISH:
31"00-X 17 1/4™ID X 35

15005328-001-0OP ITEM 1

SHIPPED VIA

EA T AEN S R [ELERT S

1/4"1G

MATERTAL: 1026MOD, EF-VD SUPPLIED IN COMPLIANCE
WITH THE FOLLOWING
BI-A105-MS REV. 1
NORMALIZED

PART NO.: FOR00427

EHN: 170 (1) .,

N

174 (1) ZAPPROVE
oxe: 28/ 2281
INSPECTED 8Y; ’\i
8:

WE REREBY CERTIFY THAT THE PARTS DESCRIBED WERE GIVEN THE FOLLOWING HEAT TREATMENT. | CERTIFICATION NO.
TIME AT HEAT COOLANT HARDNESS CHECK:
ANNEALED F
NORMALIZED ¥ 1650 | 9.5 HOURS ATR - -FORGINGS & QIC
| QUENCHED °F
DRAWN °F
DRAWN F
STRESS RELIEVED F QIC (4x4x8'"LG)
\ HARDNESS RANGE
HEAT NO. MILL SOURCE c MN P sVl & Nl ] CR MO Vv AL| QU4 CB
1| HB8412 FELLWOOD .16 [1.27].012 | .011(.30] .06 .10 .02 |.003[.041} .12 [,002
2
3| CE = .41 .
{ PHYBICAL PROPERTIES
YIELD STRENGTH TENSILE ELONG | RED.OF TYPE | TEMP. LATERAL | sHEAR
L sTRENGTH | “)" [ aneAcw| WARDNESS | cumev | ) ABSRB. ENERGY FT. /LBS. £ g
1] 54,500 | 16,000] 32.8 66.7 {BHN: 152 X CVN | -20F~ 93/83/60 v~ 67 70
2 JL"% LENGT, 152 64 60
3 DIA, .499 47 50
MEISCELLANEOUS TESTING. B
TYPE OF TEST Qs
1
2
\3J y
(" SUBSCRIBED AND SWORN TO BEFORE ME | CERTIFY THAT THIS IS A TRUE COPY OF ORIGINAL TEST SHEET )
, INC. AND
THIS DAY OF 19
L NOTARY PUBLIC

MPOG-014386





